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VERIFICATION OF COMPLIANCE

Applicant:

SHENZHEN BUL-TECH CO., LTD.

Address

21F, COFCO Bldg, 3rd District, Baoan District, Shenzhen City,
Guangdong, China

Manufacturer Name:

SHENZHEN BUL-TECH CO., LTD.

21F, COFCO Bldg, 3rd District, Baoan District, Shenzhen City,

Address: Guangdong, China
Product Description: Bluetooth headset
Brand Name: N/A

Model Number:

BT323, BT324,BT325,BT326,BT327,BT328

Model Difference

Product appearance is different, The PCB is same

FCCID

Y54-BT323

Report Number:

AGC115810125703-4F1

Date of Test:

Dec. 17, 2010 to Dec.22, 2010

WE HEREBY CERTIFY THAT:

The above equipment was tested by Attestation of Global Compliance Co., Ltd. The test data, data evaluation,
test procedures, and equipment configurations shown in this report were made in accordance with the
procedures given in ANSI C63.4 (2003) and the energy emitted by the sample EUT tested as described in this
report is in compliance with radiated emission limits of FCC Rules Part 15.247.

Jeby 2%

Checked By:
Jekey Zhang Dec.22, 2010
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Authorized By
King Zhang Dec.22, 2010
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1. GENERAL INFORMATION

1.1 PRODUCT DESCRIPTION
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The EUT is a Bluetooth headset; It is short range, lower power. And it is designed by way of utilizing the

FHSS technology to achieve the system operation.

A major technical description of EUT is described as following:

Operation Frequency 2.402 GHz to 2.480GHz

BT(1Mbps): 0.07dBm
BT EDR(2Mbps): -2.21dBm
BT EDR(3Mbps): -2.99dBm

Output Power

BT(IMbps): GFSK
BT EDR(2Mbps): I1/4-DQPSK
BT EDR(3Mbps): 8-DPSK

Modulation

Number of channels 79

Antenna Designation Integrated Antenna

Antenna Gain 0.33dBi

Power Supply DC 3.7V by battery

Charge from only PC

Internal Lion Composite Battery

1.2 TABLE OF CARRIER FREQUENCYS

Frequency Band Channel Number Frequency

0 2402MHZ

1 2403MHZ

38 2440 MHZ

2400~2483.5MHZ 39 2441 MHZ

40 2442 MHZ

77 2479 MHZ

78 2480 MHZ

13
OR MULTIPLE PACKETS

RECEIVER INPUT BANDWIDTH AND BEHAVIOUR FOR REPEATED SINGLE

The input bandwidth of the receiver is 1MHz,In every connection one Bluetooth device is the master and
the other one is slave.The master determines the hopping sequence.The slave follows this sequence.
Both devices shift between RX and TX time slot according to the clock of the master.

Additionally the type of connection(e.g. single of multislot

packet) is set up at the beginning of the

connection.The master adapts its hopping frequency and its TX/RX timing according to the packet type
of the connection.Also the slave of the connection will use these settings.

Repeating of a packet has no influence on the hopping sequence.The hopping sequence generated

by the master of the connection will be followed in any case.That means,a repeated packet will not

be send on the same frequencyi,it is send on the next frequency of the hopping sequence.
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1.4 RELATED SUBMITTAL(S) / GRANT (S)

This submittal(s) (test report) is intended for FCC ID: Y54-BT323 filing to comply with Section 15.247 of the
FCC Part 15, Subpart C Rules.

1.5 TEST METHODOLOGY
Both conducted and radiated testing were performed according to the procedures in ANSI C63.4 (2003).
Radiated testing was performed at an antenna to EUT distance 3 meters.

1.6 TEST FACILITY

All measurement facilities used to collect the measurement data are located at
Attestation of Global Compliance Co., Ltd.

1F, No.2 Building, Huafeng No.1 Technical,Industrial Park, Sanwei, Xixiang, Baoan District,,

Shenzhen, China
The test site is constructed and calibrated to meet the FCC requirements in documents ANSI C63.4: 2003.
FCC register No.: 259865

Radiated emissions are measured with one or more of the following types of linearly polarized antennas: tuned
dipole, biconical, log periodic, bi-log, and/or ridged waveguide, horn. Spectrum analyzers with preselectors and
guasi-peak detectors are used to perform radiated measurements.

1.7 SPECIAL ACCESSORIES
Not available for this EUT intended for grant.

1.8 EQUIPMENT MODIFICATIONS
Not available for this EUT intended for grant.
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1.9 EXAMPLE OF A HOPPING SEQUENCY IN DATA MODE

Example of a 79 hopping sequence in data mode:

40,21,44,23,42,53,46,55,48,33,52,35,50,65,54,67

56,37,60,39,58,69,62,71,64,25,68,27,66,57,70,59

72,29,76,31,74,61,78,63,01,41,05,43,03,73,07,75

09,45,13,47,11,77,15,00,64,49,66,53,68,02,70,06

01,51,03,55,05,04
1.10 EQUALLY AVERAGE USE OF FREQUENCIES AND BEHAVIOUR
The generation of the hopping sequence in connection mode depends essentially on two input values:
1 LAP/UAP of the master of the connection
2 Internal master clock
The LAP(lower address part) are the 24 LSB’'s of the 48 BD_ADDRESS.The BD_ADDRESS is an
unambiguous number of every Bluetooth unit.The UAP(upper address part) are the 24MSB’s of the
48BD_ADDRESS The internal clock of a Bluetooth unit is derived from a free running clock which is never
adjusted and Is never turned off.For synchronisation with other units only offset are used.It has no relation to
the tim Of the day.Its resolution is at least half the RX/TX slot length of 312.5us.The clock has a cycle of about
One day(23h30).In most case it is implemented as 28 bit counter.For the deriving of the hopping sequence the
entire.LAP(24 bits),4LSB’s(4bits)(Input 1) and the 27MSB’s of the clock(lnput 2) are used.With this input
values different mathematical procedures(permutations,additions,XOR-operations)are performed to generate
the Sequence. This will be done at the beginning of every new transmission.
Regarding short transmissions the Bluetooth system has the following behaviour:
The first connection between the two devices is established, a hopping sequence was generated. For
Transmitting the wanted data the complete hopping sequence was not used. The connection ended.
The second connection will be established. A new hopping sequence is generated. Due to the fact the
Bluetooth clock has a different value, because the period between the two transmission is longer(and it
Cannot be shorter)than the minimum resolution of the clock(312.5us).The hopping sequence will always
Differ from the first one.



2. SYSTEM TEST CONFIGURATION
2.1 CONFIGURATION OF TESTED SYSTEM

EUT

2.2 EQUIPMENT USED IN TESTED SYSTEM
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ltem

Equipment

Mfr/Brand

Model/Type No.

FCC ID

1

Bluetooth Headset

N/A

BT323

Y54-BT323
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3. SUMMARY OF TEST RESULTS

FCC RULES DESCRIPTION OF TEST RESULT
§15.207 Conduction Emission Compliant
§15.209 Radiated Emission Compliant
§15.247 Maximum Output Power Compliant
§15.247 20 dB Bandwidth Compliant
§15.247 Band Edges Compliant
§15.247 Spurious Emission Compliant
§15.247 Frequency Separation Compliant
§15.247 Number of Hopping Frequency Compliant
§15.247 Time of Occupancy Compliant

4. DESCRIPTION OF TEST MODES

1. The EUT has been set to operate continuously on the lowest, the middle and the highest operation frequency
individually.
2. The EUT stays in continuous transmitting mode on the operation frequency being set.



5. CONDUCTION EMISSIONS

5.1 MEASUREMENT PROCEDURE:
1. The equipment was set up as per the test configuration to simulate typical actual usage per the user’s

2.
3.
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manual. The EUT is a tabletop system; a wooden table with a height of 0.8 meters is used and is placed on
the ground plane as per ANSI C63.4.
Support equipment, if needed, was placed as per ANSI C63.4.

All' /O cables were positioned to simulate typical actual usage as per ANSI C63.4.

4. The EUT received DC3.7V through a Line Impedance Stabilization Network (LISN) which supplied power

oo

7.

monitoring points:

source and was grounded to the ground plane.

All support equipments received AC power from a second LISN, if any.

The EUT test program was started. Emissions were measured on each current carrying line of the EUT
using a spectrum Analyzer / Receiver connected to the LISN powering the EUT. The LISN has two

Line 1 (Hot Side) and Line 2 (Neutral Side). Two scans were taken: one with Line
1 connected to Analyzer / Receiver and Line 2 connected to a 50 ohm load; the second scan had Line 1
connected to a 50 ohm load and Line 2 connected to the Analyzer / Receiver.

Analyzer / Receiver scanned from 150 KHz to 30MHz for emissions in each of the test modes.

8. During the above scans, the emissions were maximized by cable manipulation.

5.2 TEST SET-UP (BLOCK DIAGRAM OF CONFIGURATION)

EUT
System
Test
A Receiver
l Plug
5.3 MEASUREMENT EQUIPMENT USED:
Conducted Emission Test Site

Name of Equipment | Manufacturer Model Serial Number Cal. Date
Test Receiver Rohde & Schwarz ESCS30 828985/018 05/29/2011
LISN Rohde & Schwarz| ESH2-Z5 834549/005 05/29/2011
LISN Rohde & Schwarz| ESH2-Z5 834549/005 05/29/2011
50 Q Coaxial Switch Anritsu MP59B M20531 05/29/2011

Shielded Room




5.4 LIMITS AND MEASUREMENT RESULT:
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Frequency Maximum RF Line Voltage
Q.P.(dBuVv) Average( dBuV)
150kHz~500kHz 66-56 56-46
500kHz~5MHz 56 46
5MHz~30MHz 60 50

1**Note: 1. The lower limit shall apply at the transition frequency.
2. The limit decreases linearly with the logarithm of the frequency in the range 0.15 MHz to 0.50 MHz

MEASURING INSTRUMENT AND SETTING

The following table is the setting of receiver.

Receiver Parameter Setting
Attenuation 10dB

Start Frequency 0.15MHz
Stop Frequency 30MHz

6dB bandwidth 9KHz for QP
IF bandwidth 9KHz for AV




TEST RESULT AT CHARGE MODE:

Operation Mode:
Temperature: 25°C

Humidity: 55 % RH

TEST RESULT OF LINE —L CONDUCTED EMISSION TEST

800 dBuY

CHARGE(connected to PC)

Test Date:
Tested by:
Polarity:
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Dec.20, 2010

Jekey Zhang
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0.150 05 [MHz] 5 30000
Site: Conduction Phase: L1 Temperature: 26
Limit: FCC Class B Conduction({QF) Power:  AC 120V/60Hz Hurmidity: 60 %
EUT: Bluetooth headset
M/N: BT323
Mode:charge
Note:
Reading_Level | Correct Measurement Limit Margin
No. [Hi&} (dBuV) Factor (dBuV) (dBuY) (dB) PIF Comment
Peak QP AVG dB Peak QP ANG QP AVG P AVG
1 | 0.3180 |3076 482 1030 |41.06 1512 |59.76 (4976 [-18.70|-34 64| P
2 | D.7580 |27.44 1093 1031 |37.75 21.24 (5600 (46.00 |-18.25-2476| P
3 | 1.5780 |26.25 1.21 | 1036 |36.61 1157 |56.00 (46.00 [-19.35-34.43| P
4 | 26900 |[25.86 0.09 | 1048 |36.34 1057 |56.00 (46.00 [-19.661-3543| P
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TEST RESULT OF LINE —N CONDUCTED EMISSION TEST

0.0  dBuv
Limit: —_
AVG: —_
\ |
\ |
1
e rd 9
30
M s ke peak
Y AT [ A b,
g o P ""'J"rlﬂ‘r-rﬂﬂ"‘“""".l" i H"MW'WLIFHH“WFW\}’WJ"*"-‘Mmf"\ “'hkm“a-” lm"l ﬂi.h. et b ’u-.l* AVE
-20
0.150 0.5 [MHz] 5 30000
Site: Conduction FPhase: N Temperature: 26
Limit: EN55022 Class B Conduction(QF) Power:  AC 120V/60Hz Humidity: 60 %
EUT: Bluetoath headset
M/N: BT323
Mode:charge
Mote:
Reading_Level | Correct Measurement Limit Margin
Mo, [HEH%} {dBuV) Factor (dBu') (dBuV) (dB) PIF Comment
Peak ap AVG dB Peak QP ANG QP AVG QP AVG
1 | 0.3220 ([31.42 EAT | 1030 (4172 15.77 |59.65 (49,65 |-17.93-33.88| P
2 | D.7220 |28.06 2.69 | 10,33 [38.39 13.02 |56.00 (46.00 |-17.61[-32.98| P
3 | 1.8300 |26.06 0.39 | 1027 [36.33 10.66 |56.00 (46.00 |-19.67-35.34| P
4 | 57819 |3043 3.00 | 1027 |40.70 13.27|60.00 (50.00 |-19.30-36.73| P
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6. MAXIMUM OUTPUT POWER

6.1 MEASUREMENT PROCEDURE:

CONDUCTED METHOD
1. The EUT was placed on a turn table which is 0.8m above ground plane.
2. Connect EUT RF output port to the Spectrum Analyzer through an RF attenuator
3. Set the EUT Work on the top, the middle and the bottom operation frequency individually.
4. Set SPA Centre Frequency = Operation Frequency, RBW= 1 MHz,
VBW=1 MHz.
5. Set SPA Trace 1 Max hold, then View.

RADIATED METHOD
According to ANSI C63.4:2003

6.2 TEST SET-UP (BLOCK DIAGRAM OF CONFIGURATION)

CONDUCTED METHOD

Spectrum Analyzer
[ ] O ©
T

RF Cable

EUT

RADIATED EMISSION TEST SETUP
RADIATED MISSION TEST SETUP BELOW 30MHz

Loop Antenna T

1-4m

EUT
<« M Amplifier

—3
|
Spectruln
D'E|m Analyzer
]
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RADIATED MISSION TEST SETUP 30MHz-1000MHz

Biconical ér Lo antenna
H ]
Turntabl 1m0 4
EUT H m 1o 4m
T |
0.8M .
' ] Amplifier
L
Ground N Coaxial Djrlﬁm
RADIATED MISSION TEST SETUP ABOVE 1000MHz
-—— Jme
Turntable~ ; :
\\ EUT. lm to 4
—1 A
Recevers [ 0.8M
| 1
L
Ground Plane: 2 Coamial Cables /

EIRP TEST SETUP
TEST SETUP BELOW 1GHZ

Biconical ér Log antenna

1!

1m to 4m
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Antenna
3 meters
14
Signal Generator P >
Amplifier and
Turntable o
Substituted Biconical or Log Biconical or Log
[ —
TEST SETUP ABOVE 1GHZ
f— A
Turntable: :
\\ EUIT. lm to 4me
Tﬂslq R S -
Recewers I15 m
| — |
I
Ground Plane: z Coamial Cahles ;

Signal Generator

d: distance 3
.E +— » I.—
1.5 I d

Turntable Horn

Antenna mast

1-4 meter

Substituted Horn antenna

Receiver
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6.3 MEASUREMENT EQUIPMENT USED:

Description Manufacturer Model NSUEI\ZQIIBAI\ELR Cal. Date Cal. Due
Spectrum Analyzer Rohde & Schwarz FSEM30 849720/019 | 05/29/2010 05/29/2011
Amplifier H.P. 8449B 3008A00277 | 05/29/2010 05/29/2011
Horn Antenna Sunol Sciences DRH-118 A052604 05/29/2010 05/29/2011
Horn Antenna A.H. Systems Inc. SAS-574 - 05/29/2010 05/29/2011
EMI Test Receiver Rohde & Schwarz ESCI 100028 05/29/2010 | 05/29/2011
Amplifier H.P. HP8447E | 1937A01046 | 05/29/2010 | 05/29/2011
Broadband Antenna Sunol Sciences JB1 A040904-2 | 05/29/2010 | 05/29/2011
LOOP ANTENNA R&S HM525 - 05/29/2010 05/29/2011
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6.4 LIMITS AND MEASUREMENT RESULT:

Operation Mode: RF MODE

Test Date: Dec.20, 2010
Temperature: 25°C Tested by: Jekey Zhang
Humidity: 55 % RH

GFSK: 1Mbps
Frequency Reading Limit
Channel (MHZ) (dBm) (dBm) Result
0 2402 0.07 30 Pass
39 2441 0.02 30 Pass
78 2480 0.06 30 Pass
I1/4-DQPSK: 2Mbps
Frequency Reading Limit
Channel (MHZ) (dBm) (dBm) Result
0 2402 -3.02 30 Pass
39 2441 -2.31 30 Pass
78 2480 -2.21 30 Pass
8-DPSK: 3Mbps
Frequency Reading Limit
Channel (MHZ) (dBm) (dBm) Result
0 2402 -3.98 30 Pass
39 2441 -3.54 30 Pass
78 2480 -2.99 30 Pass
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7. 20 DB BANDWIDTH

7.1 MEASUREMENT PROCEDURE
1. The EUT was placed on a turn table which is 0.8m above ground plane.
2. Connect EUT RF output port to the Spectrum Analyzer through an RF attenuator
3, Set the EUT Work on the top, the middle and the bottom operation frequency individually.
3. Set SPA Centre Frequency = Operation Frequency, RBW= 100 KHz,
VBW= 100 KHz.
4. Set SPA Trace 1 Max hold, then View.
7.2 TEST SET-UP (BLOCK DIAGRAM OF CONFIGURATION)
The Same as described in Section 6.2
7.3 MEASUREMENT EQUIPMENT USED:
The same as described in Section 6.3

7.4 LIMITS AND MEASUREMENT RESULTS:

Operation Mode: RF MODE Test Date: Dec.20, 2010
Temperature: 25°C Tested by: Jekey Zhang
Humidity: 55 % RH Polarity: -

LIMITS AND MEASUREMENT RESULT

] o Measurement Result
Applicable Limits : —
20 dB Bandwidth(1Mbps) Criteria
Bottom Channel 0.924 PASS
- Middle Channel 0.984 PASS
Top Channel 0.932 PASS

LIMITS AND MEASUREMENT RESULT

) o Measurement Result
Applicable Limits - -
20 dB Bandwidth(2Mbps) Criteria
Bottom Channel 1.224 PASS
-- Middle Channel 1.224 PASS
Top Channel 1.224 PASS

LIMITS AND MEASUREMENT RESULT

. I Measurement Result
Applicable Limits

20 dB Bandwidth(3Mbps) Criteria

Bottom Channel 1.224 PASS

-- Middle Channel 1.224 PASS
Top Channel 1.224 PASS
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TEST PLOT OF BANDWIDTH FOR BOTTOM CHANNEL (1Mpbs)

@ *REW 100 kH= Delca 1 [T1 ]
*YUBEW 100 kHz 0.Z2 d

Bef 24 dBm * Bttt 20 dB *3WT 500 m= 524 000000000 kHs
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TEST PLOT OF BANDWIDTH FOR MIDDLE CHANNEL (1Mpbs)

*REW 100 kH= Delx
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TEST PLOT OF BANDWIDTH FOR TOP CHANNEL (1Mpbs)

@ *REW 100 kH=s Delta 1 [T1 1]
*YBW 100 kH= .10 dB
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TEST PLOT OF BANDWIDTH FOR BOTTOM CHANNEL (2Mpbs)

@ *REW 100 kHzx Delta 1 [Tl ]
*YEW 100 kHz 0.45 4B

RBef 20 dBm TRttt 30 dBE TEWT 100 m= 1.298000000 HMHH=
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TEST PLOT OF BANDWIDTH FOR MIDDLE CHANNEL (2Mpbs)

@ *REBW 100 kHz Delta 1 [TL ]
*YUEW 100 kHz 0.62 4B
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TEST PLOT OF BANDWIDTH FOR TOP CHANNEL (2Mpbs)

@ *REW 100 kHz Delta 1 [T1 1
*UEW 100 kHz 0.12 4B
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TEST PLOT OF BANDWIDTH FOR BOTTOM CHANNEL (3Mpbs)

@ *REW 20 kHs Delta 1 [Tl ]
*TUBW 100 kHz 0.75 dB
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TEST PLOT OF BANDWIDTH FOR MIDDLE CHANNEL (3Mpbs)
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TEST PLOT OF BANDWIDTH FOR TOP CHANNEL (3Mpbs)
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8. MAXIMUM CONDUCTED OUTPUT POWER SPECTRAL DENSITY (N/A)

8.1 MEASUREMENT PROCEDURE:
(1). The EUT was placed on a turn table which is 0.8m above ground plane.
(2). Connect EUT RF output port to the Spectrum Analyzer through an RF attenuator
(3), Set the EUT Work on the top, the middle and the bottom operation frequency individually.
(4). Set SPA Centre Frequency = Operation Frequency, RBW= 3 KHz,
VBW= 10 KHz., Sweep time= Auto
(5). Set SPA Trace 1 Max hold, then View.

8.2 TEST SET-UP (BLOCK DIAGRAM OF CONFIGURATION)
Spectrum Analyzer

e

RF Cable

EUT
8.3 MEASUREMENT EQUIPMENT USED:

SHIELDING ROOM

EQUIPMENT MODEL SERIAL LAST
TYPE MFR NUMBER NUMBER CAL. CAL DUE.
Spectrum Analyzer Agilent E4440A | US41421290 | 04/16/2010 | 04/15/2011

8.4 LIMITS AND MEASUREMENT RESULT:

LIMITS AND MEASUREMENT RESULT

Measurement Result

Applicable Limits
Test Data (dBm/3KHz) Criteria

Bottom Channel -- -

8 dBm/ 3KHz Middle Channel -- --

Top Channel - --
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9. OUT OF BAND EMISSION
9.1 MEASUREMENT PROCEDURE:
1. The EUT was placed on a turn table which is 0.8m above ground plane.
2. Connect EUT RF output port to the Spectrum Analyzer through an RF attenuator
3, Set the EUT Work on the top, the middle and the bottom operation frequency individually.
3. Set SPA Centre Frequency = Operation Frequency, RBW= 100 KHz,
VBW= 100 KHz.
4. Set SPA Trace 1 Max hold, then View.

9.2 TEST SET-UP (BLOCK DIAGRAM OF CONFIGURATION)
The Same as described in section 6.2
1. Conducted test setup
2. Radiated Emission test Setup

9.3 MEASUREMENT EQUIPMENT USED:
The Same as described in section 6.3

9.4 LIMITS AND MEASUREMENT RESULT:

Page 29 of 95

LIMITS AND MEASUREMENT RESULT

Measurement Result

Applicable Limits —
Test Data Criteria

In any 100 KHz Bandwidth Outside the
frequency band in which the spread
spectrum intentional radiator is operating,| At least-20dBc than the
the radio frequency power that is produce|  limit Specified on the PASS
by the intentional radiator shall be at least BOTTOM Channel
20 dB below that in 100KHz bandwidth
within the band that contains the highest

level of the desired power.

In addition, radiation emissions which fall
in the restricted bands, as defined in
§15.205(a), must also comply with the
radiated emission limits specified
in815.209(a))

At least -20dBc than the
limit Specified on the TOP PASS
Channel
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Humidity: 55 % RH Test Date: Dec.20, 2010
Temperature: 25°C Tested by: Mary Liu
Test Method Conducted

BT (1Mbps)

TEST PLOT OF BAND ELDG FOR BOTTOM CHANNEL (2.402GHz)

@ *REW 100 kH= Markez Z [T
*UBW 100 kH= -

Fe=x 20 dBm *RTE 20 dB *AWT S00 m= Z2_.355600000 &

20 1

| | . all V- A . — L . i
NJ:’H’U’“'|W LAY m"mr-‘w = -w-vl'uwn.\,.-\,'\_r\-wuu bl b wll.l\.\,l*“-ﬂ.l-l-m‘f heaic B ' 3 --.-'-\H" o il

-—&D

-—710

Center Z.3€62 GH=z 10 MH=/S Span 100 MH=
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TEST PLOT OF BAND ELDG FOR TOP CHANNEL (2.480GHz)

Be= 20 dBm

"Rttt

*REW 100 kHs
*UEW 100 kH=

20 dB * 3WT 00 m=

n

Marker

]
| .l'i
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BT EDR (2Mbps)
TEST PLOT OF BAND ELDG FOR BOTTOM CHANNEL (2.402GHz)

® REW 100 kHs Marker Z [T1 ]

WEW 100 kH= —47 .54 dEm
Ref 20 dEm Azt 20 dB SWT 100 m= Z2_.250400000 CGH=
20 QOffpes 1.3 4dE arker| L T

. N P P

r=10

r—20

r=40 |

F =60

L=T00

=80

Center Z2.36 GH=z 10 MH=/, Span 100 M=z
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TEST PLOT OF BAND ELDG FOR TOP CHANNEL (2.480GHz)
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REEW 100 kHs= arker 2 [T1
WEW 100 kH=m -4 7 dEBn
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BT EDR (3Mbps)
TEST PLOT OF BAND ELDG FOR BOTTOM CHANNEL (2.402GHz)

® REW 100 kHs Marker Z [T1 ]

WEW 100 kH= —47 .54 dEm
Ref 20 dEm Azt 20 dB SWT 100 m= Z2_.250400000 CGH=
20 QOffpes 1.3 4dE arker| L T

. N P P

r=10

r—20

r=40 |

F =60

L=T00

=80

Center Z2.36 GH=z 10 MH=/, Span 100 M=z
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TEST PLOT OF BAND ELDG FOR TOP CHANNEL (2.480GHz)
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REEW 100 kHs= arker 2 [T1
WEW 100 kH=m -4 7 dEBn
R=ef 20 dEm att 20 dB SWT 100 m= Z2_.500200000 GH=
#0 QffRet L.§ dB arker| 1 [T1
2. 97 dBEm
B o T o o T o i -
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I 01 -2.57 dBm
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-20
D2 —22.87 |dEx
=230
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RADIATED EMISSSION

MEASUREMENT PROCEDURE
1. Configure the EUT according to ANSI C63.4. The EUT was placed on the top of the turntable 0.8 meter

above ground. The phase center of the receiving antenna mounted on the top of a height-variable
antenna tower was placed 3 meters far away from the turntable.

2. Power on the EUT and all the supporting units. The turntable was rotated by 360 degrees to determine
the position of the highest radiation.

3. The height of the broadband receiving antenna was varied between one meter and four meters above
ground to find the maximum emissions field strength of both horizontal and vertical polarization.

4. For each suspected emissions, the antenna tower was scan (from 1 M to 4 M) and then the turmntable was
rotated (from 0 degree to 360 degrees) to find the maximum reading.

5. Set the test-receiver system to Peak or CISPR quasi-peak Detect Function with specified bandwidth
under Maximum Hold Made.

6. For emissions above 1GHz, use 1TMHz YBW and RBW for peak reading. Then 1MHz REW and 10Hz
YBW for average reading in spectrum analyzer.

7. When the radiated emissions limits are exprassed in terms of the average value of the emissions, and
pulsed operation is employed, the measurement field strength shall be determined by averaging over
one complete pulse train, including blanking intervals, as long as the pulse train dees not exceed 0.1
seconds. As an alternative (provided the transmitter operates for longer than 0.1 seconds) or in cases
where the pulse train exceeds 0.1 seconds, the measured field strength shall be determined from the
average absolute voltage during a 0.1 second interval during which the field strength is at its maximum
value.

8. If the emissions level of the EUT in peak mode was 3 dB lower than the average limit specified, then
testing will be stopped and peak values of EUT will be reported, otherwise, the emissions which do not
have 3 dB margin will be repeated one by one using the guasi-peak method for below 1GHz.

9. Fortesting above 1GHz, the emissions level of the EUT in peak mode was lower than average limit (that
means the emissions level in peak mode also complies with the limit in average mode), then testing will
be stopped and peak values of EUT will be reported, otherwise, the emissions will be measured in
average mode again and reported.

10. In case the emission is lower than 30MHz, loop antenna has to be used for measurement and the

recorded data should be QP measured by receiver. High — Low scan is not required in this case.

The following table is the setting of spectrum analyzer and receiver.’
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Spectrum Parameter Setting
Start Frequency 1GHz
Stop Frequency 26.5GHz
RB/VB(Emission in restricted band) 1MHz/1MHz for Peark, 1MHz/10Hz for Average
RB/VB(Emission in non-restricted band) 1MHz/1MHz for Peak
Receiver Parameter Setting
Start ~Stop Frequency 9KHz~150KHz/RB 200Hz for QP
Start ~Stop Frequency 150KHz~30MHz/RB 9KHz for QP
Start ~Stop Frequency 30MHz~1000MHz/RB 120KHz for QP
TEST SET-UP

The Same as described in section 6.2



TEST RESULT OF RADIATED EMISSION TEST (9KHz ~30MHz)
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Distance 3m Test Date: Dec.20, 2010

Temperature: 25°C Tested by: Jekey Zhang

Humidity: 55 % RH

Operation Mode: RF Mode
Freqg. Reading Limit Margin State
(MHz) (dBuV/m) (dBuV/m) (dB) P/F
11.23 27.7 49.5 -21.8 PASS
13.24 294 49.5 -20.1 PASS
26.21 28.6 49.5 -20.9 PASS
- -- -- - PASS

Mote:

The amplitude of spurious emissions which are attenuated by more than 20dB below the permissible value

has no need to be reported.

Distance extrapolation facter = 20 log (specific distance [ test distance) (dB);

Limit line = specific limits (dBuV) + distance extrapolation factor.



TEST RESULT OF RADIATED EMISSION TEST (30MHZ-1GHZ)
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Operation Mode: CHARGE MODE(connect to Pc) [Test Date: Dec.20, 2010
Temperature: 25°C Tested by: Mary Liu
Humidity: 55 % RH
Horizontal:
Level (dBuWim)
g0
FCC CLASS:-B
G
0 — |
| 3 |3
a
" (=]
1
nﬁﬂ 224 416 B2, LIl % 1000
Frequency (MHz)
wer Limit Peadintenna Ceble Preamp Ant. Table
Freq Lewvel Limit Line Lewel Factor Lo=zs Factor Po= Pos Bemark
ME=z dEuV/n dB dEu¥,/m dEur dE/n dE dB b 11} deg
1 lEl._ 500 Z4.348 -l4.82 43.50 40,80 LO.gl lL.gg E7.3%9 e -—-— Peak
z ZZ4.940 2973 -le.27 46.00 4487 LO.&5 L.37 27,75 s —-—— Peak
3 £33.460 3JI3.05 -12.35 +46.00 4&6.10 LZ. 31 c.Z4 E£7.60 L ——— Feak
4 @ 2IE_ 900 I2.28 -12_.12 4&.00 4E. 92 L2 4F z.2E z7.g2 1da 1ES Daalk
& eRE.7?00 25,25 -19.75 4&5.00 231.77 ‘20.11 2.48. E9.1D ——= —=— Basly
=1 L4323 3200 28,07 -17.832 45.00 Za.le 2452 2.8 Eglvl Sses -—— Peaol
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Vertical:
Level (dBuWimp
80
FCC CLASE-B
GdB
mﬁ
] ; =
2 4 3
n:!l] 224, 8. 12, 106, 1000
Frequency (MHz)
Ower Limit Peadintenna Ceble Preamp Ant Table
Freq Level Limit Line Lewel Factor Loss Factor Pos Po= Bemark
MHE=z JdEuVU/n dB dBu S dBEa Ty dE fm de dE o dagr
1 Z0_000 E5.35 -1l6.85 ¢0.00 2 S¢_35 L&, 38 D.BT E£&8.E5 == == rPEsE
< Sl.300 £5.Z£3 -14.77 s0.00 45,03 V.0 L.Z8 (LB8.Zt 100 315 FPeak
3 29 450 2720 -14.80 4&.00 4Z.03 LO.94 L. g E7.74 i —-—— Peak
4 JIFE_ 900 25.23 20,07 46000 3T.:7 L3455 c.35 E£7.83 2 el —-—— Peak
= E3Z_500 25.685 -20.35 4&.00 31.45 L9.9%8 3.3 E9.1D Eh —-—— Peak
=3 247 _e00 2270 -1le_.80 +45.00 Z£3_34 4. .50 F.98 LB.7L = === Pealx



Report No.: AGC115810125703-4F1

Page 41 of 95

Operation Mode: BT MODE(1Mbps) Test Date: Dec.20, 2010
Temperature: 25°C Tested by: Mary Liu
Humidity: 55 % RH
Horizontal
Lewvel (dBuWim)
il
FCCCLASS-B
64B
7 E
4 5
i
u3l] 224, 1B, B2 806 1000
Frequency (MHz)
Ower Limit Peadintenna Cable Preanp Ant. Tabhle
Freq Iewvel Limit Litie Lewel Factor Lozs Factar Po= Pos Bemark
ME=z dABuV n dBE dABul . n dBuatlr AR fn f2i=] [ ] orm Aacr
1 l58.250 E23.58 -15.32 43.50 40.35 S.5L L.68 E£7.27 b -== FPeak
2 224 .240 3I0.55 -15.45 ¢5.00 45.8% LO.&5 1L.9% E7.75 =y === Peak
3 £53.460 JZ.568 -14.4949 &5.00 45.681 LZ.3L £. 24 £7.56D0 100 157 Peak
4 G85.700 25.49 -20.51 4&6.00 231.01 20,11 a.49 EZ9.1D - -—— Peaal
E 245 300 2551 -F0.49 45.00 Z9.00 ZF1 EF 3.Bd FB.825 e —-—— Peak
& B97.800 E9.1F -16.85 46.00 30,56 Z3. 44 3.5 EB.8D =hE —-—— Peak
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Vertical
Level (dBuY
- evel (dBuWim)
FoC CLASS-B
{5dB
40 4|—1—|
3 =
z 4 s
00 224, 48, 512 206, 1000

Frequency (MHz)

Ower Limit Peadintenna Ceble Preamp Ant Table

Fregq Level Linit Line Lewel Factor Loss Factor Pos Poz Bemark
ME=z dBuV n dBE ABulV . m dBEnlr AR fn [21=] [= b o dacy
- 20,000 22,92 -17.408 40.00° 33_92 L&.39 D.BY “EB.ZE - —==' Paals
= TF.Z250  E£5.78 -14.E22 40.00 45 L1 .67 L.E5 L&.Z5 100 Z4dl FPeak
3 Z225.210 23.54 -1a.46 46.00 44_63 LO.65 platle R alyr e e ——— Peak
4 4591 800 Z5.75% -20.E1 46,00 3513 Le.gl £.79 BBl 94 S —-—— Peak
5 8Y5. 400 Z&.65 -13.35 46,00 E8_9%4 ZE. GE 3.8z EB.BE ST —-—— Peak
& SE9._ 400 Z9.61 -1le.3% 4600 E3_i9 L. 0L 3.899 Eg_ g8 R —-—— Peak
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Operation Mode: BT EDR(2Mbps) Test Date: Dec.20, 2010
Temperature: 25°C Tested by: Mary Liu
Humidity: 55 % RH
Horizontal
Level (dBuV/m)
80
FCC CLASS-B
-GdB
4 £
L} 3 5
30| e
-20
30 224, 118. 612, 806 1000
Frequency (MHz)
Over Limit Beadhintenna Cable Preamp Ant Table
Freq Level Limit Line Lewel Factox Loss Factor Eemark Poz Pos
MHz dBu¥fm dB dBulffm dBulf dBEJfm dB dE cm deg

5% 100 28 04 -11_%9& 40. 00 5107 6. 432
160.950 29 48 -14_.02 43.50 47 6% 10_ %81
237.580 32.57 -13.43 46.00 443 45 13_02
400.540 38. 06 -7.94 46.00 50_26 16 21
444 190 3F1.%99 -14 01 4600 43 55 16 5656
g00.180 3I9. 71 -6.292 46.00 42 43 24 20

23 3I0.2% FPeak - S
2% 3031 Peak - g
.55 30.45 Peak - =
.04 30.45 Peak - -
.13 30.24 FPeak —— —-——
.92 29_90 Peak - P,

S I Sy TR
ol
[ OO T

]
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. Level (dBuVW/mj)

FCC CLASS-B
-ficlE
=)
5 4
1 2
30 | 5
{
|
-20 -
=] 224, M§. 612, d0G. 1000
Frequency (MHz)

Duer Limit Beadintenna Cable Presmgp Ant Table
Ereq Lewvel Limit Line Lewvel Factor Logs Factor REemark Poz= Poz
MHz dBulfm dp dBulffm dBu¥ dB/m dae de om deq
1 59100 30.2% -9%.71 40,00 53 32 6.43 0.3 30.29 Feak —= —H=
2 118270 3F0_92 -12_ 5% 43.50 47 8% 12 14 1.13 30._24 Feak e S
3 167_7T40 31L.9%8 —11.32 4370 FJ0_1I0 10.873 132 30._2% Feak e g
4 435 460 3277 -13.23 46.00 44 45 16 48 2.11 30_.27 Feak clalel e
5 599.320 29.57 -16.43 46.00 3I5_16 22_05 2.43 30_.07 FPeak A —H=
&EE 796.300 3. 66 -7.34 46 00 41 54 24 10 2.92 29_90 Feak == s
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Operation Mode: BT EDR(3Mbps) Test Date: Dec.20, 2010
Temperature: 25°C Tested by: Mary Liu
Humidity: 55 % RH
Horizontal
Level {dBulY/mj)
80
FCC CLASS-B
BB
ST — |
| g2 BLl_ 3
-20
30 224, 118 612, #06. 1000
Frequency (MHz)
Dvrer Limit Readintenna Cable Preamp hnt Table
Freq Lewvel Limit Line Lewvel Factor Loss Factor Remark Pos Poz
Mz dBuV/m dE dBulffm dBulf dEfm dE dE cm deqg

21.940 27.18% -12 82 40.00 32 29 17.50
59,100 27.34 -1Z_ 66 40.00 5H0.37 6.43
118.270 30,23 -1 27 43,50 4720 12. 14
296.750 29.43 -16.57 46.00 44 47 13.61
257.860 28.67 -17.323 46.00 42 04 15.11
2 &®nn 1&n IR &5 -7 15 46 NN 41 &3 24 2N

.63 30.24 FPeak - i
83 30.29% Feak - N
.13 30.24 Peak —— e
75 30.40 Peak - AL
.88 30.36 FPeak - e
92 29 49N Peak —_ ==

= B U
N DS
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Vertical
Level (dBuV/mj)
80
FCC CLASS-B
-GidE
L i
3
o 2 3 o
-20
3o 224, 418. 612, 806, 1000
Frequency (MHz)
Over Limit Beadintenna Cable Preamp Ant Table
Freq Lewvel Limit Line Lewvel Factox Loss Factor Eemark Poz Pos
MHz dBu¥fm dE dBulf/m dBulf dBEJfm dE dE cm deg
1 34 850 28 50 -11.50 40.00 41 81 16 30 .66 30_27 Feak o Soi=
2 59.100 2% 62 -11.3% 40.00 51.&5 6.43 083 30.22 Feak = S
3 118.270 30 .85 -12. 65 43.50 47 82 12 14 1.13 30.24 Feak S =
4 448 070 26.89 -19%.11 46.00 38.41 16 58 2.14 30.24 Peak = ==
L 532.460 29_00 -17.00 46 00 38 24 18 63 2.31 30.1%8 Feak o S
& 2 $00_18%0 36.51 -2.49% 46 00 3% 22 24 20 2.92 29_90 Feak = ==
Note:

The amplitude of spurious emissions

has no need to be reported.

which are attenuated by more than 20dB below the permissible value

Emission level (dBuV/m) = 20 log Emission level (uV/m).

Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.



TEST RESULT OF RADIATED EMISSION TEST (1GHZ-10"" HARMONIC
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channel 0(1Mpbs)

Dec.20, 2010

25°C

Mary Liu

55 % RH

Horizontal
13“LM (dBUVIM)
120
100
80
FCC CLASS-B
6B
ae 1 FCC CLASS B AV
6B
40
20
1000 4000, G000, B000. 10000. 12000. 14000, 16000, 13000 20000, 22000, 24000, 26500
Fregquency (MHz)
Limit Ower Fead Cablefntenna Preamp T/Pos  A/Pos
Freg Level Line Limdt Level Loss Factor Factor Remark Pol/Phase
HHz dB3ui//m dBul m de  dBuV d2  dB/m dB deg cm
1 p 488.08 52.58 T74.00 -21.42 50.64 .06 33,82 35.08 113 197 Peak RORT TOH TAL

2 a2 4881 P 36 JT S48 -1F7. 79 34 17 3.06 32302 35 .94 113 197 hverage HORLZONTAL
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Verfical
130-2ve! (dBUVIM)
120
100
g0
FCC CLASS-B
3
60 FCC CLASS B AV
40
20
1000 4000, 6000, G000, 10000. 12000. 14000, 16000, 13000, 20000, 22000, 24000, 26500
Frequency (MHZ)
Limit Over Read Cablefntenna Preamp T/Pos  A/POs
Freq Level Line Limdt Leuvel Loss Factor Factor Remark Pol /Phasze
HHz dBu/m dBul/m dB  dBuV d3  dB/m dB deg cm
1 a 4803.98 3IF_8Y 5400 -15.13 36.93 3.0 F3 .00 35.M LE] 153 Lverage WVERTICAL
2 p 480424 58.20 74.80 -15.71 G56.35  3.06 322,02 5. 83 153 Peak WERTICAL
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channel 39(1Mpbs)
25°C

Dec.20, 2010

Mary Liu

55 % RH

Horizontal
13“Lm (BN
120
100
20
FCC CLASS-B
Tl
o0 - FCC CLASSB AV
= G
40 1
20
1000 4000, G000, £000. 100D0. 12000. 14000, 16000. 18000. 20000, 22000, 24000, 26500
Frequency (MHz)
Limit Owver Read Cablefntenna Preamp T/Pos A/Pos
Freq Level Line Lindt Level Loss Fector Factor Remark Pol/Phase
MHz dBuv/m dBul = dB dBuh da dB/m dB deg el

1 a 4882.85 35.79 5.00 -16.21 33.69 3.9F7 33.16 35.83 382 176 Average HORLTOHTAL
4 p 48R 23 SH.5F T4.08 -r3.4r 4848 3.97 23,16 35.83 383 176 Peak HORLZONTAL
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Vertical

1301-2ve! (4BUVIM)

120

100

50 FCC CLASS-B

60 ! FCC CLASSB AV

10 1

20

1000 4000.  6000. H000. 10000. 12000. 14000. 16000, 18000, 20000, 22000, 24000. 26500
Frequency (MHZ)

Limit Over Read C{ablefnterne Preamp T/Pos  A/Pos

Freq Level Line Lindt Level Loss Factor Factor Remarhk Pol/Phase
MHz dBuv/m dBuvm dB dBuv da  dB/m de deg CEl
1 p 48381.96 56.49 T4.08 -17.51 54.39 3,97 33.16 35.83 83 188 Peak VERTICAL

2 a3 A832. 81 2,31 S4.00 -15.80 36.21 3.07 332,16 35.@2 B3 189 drerage VERTLCAL
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channel 78(1Mpbs)
25°C

Dec.20, 2010

Mary Liu

55 % RH

Herizontal
430 1EvE! (UBUV/N)
120
100
- FCC CLASS.B
6B
60 FCC CLASS-B AV
1 -GdB
40 ;
20

1000 4000, G000,  EO00. 10000, 12000, 14000, 16000, 13000, 20000, 22000, 24000, 26500
Fregquency (MHz)

Limit Ower Fead Cablefmtenna Preamp T/Pos  4/Pos

Freq Level Line Limdit Level Loss Factor Factor Remark Pol/Phace
HHiz dBuv/m dBul 'm dB dBuv da  dB/m dB deg om
1p 4950.71 40,21 74.88 -24.60 47.80 2,00 323.33 35.81 203 18@ Peale HORIZOHTAL

2 a 4960.05 34.89 5+.00 -19.11 32.58 3.99 232.33 35.41 283 188 Avrcrage HORIZOHTAL
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Vertical

1301-2vR! (BL/M)

120

100

= FCC CLASS-B

60 1 FCC CLASS B AV

ko

40

20

1000 4000.  G000. §000. 10000. 12000. 140000 16000. 13000. 200000 22000, 24000. Z6500
Frequency (MHZ)

Limit Dwer Read Cablefntenne Preamp T/Pos  A/Pos

Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz d2uv/m dBuV e dB dBuV da dB/m dB deg e
1p 4959.93 55,498 74,00 -18.68 53.09 3,99 33,33 35,81 43 188 Peak WERTICAL
d a3 A960.85 37.5@ 54,00 -16.58 35.19 3.940 33.33 35.01 13 188 Nverage WERTLCAL

Note:

The amplitude of spurious emissions which are atenuated by more than 20dB below the permissible
value has no need to be reported.

Emission level (dBuV/m) = 20 log Emission level (uV/m).

Comected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.
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Mary Liu

channel 0(2Mpbs)

25°C

55 % RH
Horizontal

Lyl (dBUW,
Aap 2 S0RINET)
120
100
80
FCC CLASS-B
GelB
71/ — ; .
FCC CLASS B AV
6dB
40
20
1000 4000. G00D. BO0D. 100D00. 12000, 140000 160000 13000. 0000, 22000, Z4000. 26500
Frequency [MHz)
Limit oOwer Read Cablecntenna Preamp T/Pos AfPos
Freq Level Line Limt Lewvel Loss Factor Factor Remark Pol/Phaze
Hilz dBuv/m dBul/m dB  dBuv dd  dB/m db deg m
1p 4804.00 58.12 7T4.00 -15.87 56.19 3,06 332.80 35.04 237 1@ Pealk HORLI0OH TAL
2 a 4804.25 30,67 54,80 -14.93 37.13  3.56 22.02 35. 237 l8@ Average HORLITOHTAL
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Vertical
13pLEVEl (dBuVIN)
120
100
A0 FCC CLASS B
6B
& 2 | | | |
| | | | FCC CLASSB AV
AiB
10 1
20

1000 4000. 6000. 2000. 10000. 12000. 14000. 16000. 12000. 20000, 220000 24000. 26500
Frequency (MHz)

Limit Ower HRead C(ablefntenna Preamp T/Pos A/Pos
Freq Level Line Lindt Level Loss Factor Factor Remark Pol/Phase

Mz dBuy/m dBuy m des  dBuv ds  dB/m dB deg cm

1a 4882.99 39.53 54.00 -14.47 37.59 3.96 323.82 35. 261 172 Average VERTICAL
2 p 4884.00 59.46 T4.09 -14.534 57.52 .96 33.62 35.94 261 17¢ Peak VERTICAL
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channel 39(2Mpbs)
25°C

Dec.20, 2010

Mary Liu

55 % RH

Horizontal
1392l (4BUVIm)
120
100
80
FCC CLASS-B
-EelH
s 1 FCC CLASS B AV
-6ilB
10 3
20
1000 4000. G0OD. EQDoo.  10000. 12000, 14000, 1600D0. 1830000 20000, 22000, 24000, 26500
Frequency (MHz)
Limit Over FRead Cabletrmterma Preamp T/Pos AJPos
Freq Level Line Lindt Level Loss Factor Factor Remark Fol /Phasze
Hilz dfiuy/m dBul/m dB  dBu¥ dd  dB/m dB deg cm
1lp 4831.54 55.39 74.80 -18.61 53.19 3.97 33.16 35.83 a7 18@ Peak HORLZOHTAL

2 a 4882.03 38.88 54.90 -15.92 35.98 3.97 22.16 35.82 47 188 Arerage HORLZOHTAL
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Vertical
13912l (dBuim)
1200
100
20
FCC CLASS-B
el
Al 1 FCC CLASS B AV
6dB
am .
20
1000 4000. G000, f000. 10000. 412000. 140000 160000 130000 200000 220000 24000, 26500
Frequency (MHz)
Limit Ower FRead Cablefntenna Preamp T/Pos  A/Pos
Freq Level Line Lindt Level Loss Factor Factor Remark PFol Phase
HHz dBuv/m dBuvm de  dBuv d2  dB/m dp deg c
1 p 4881.99 54 83 T4 8@ -19.17 5I1.73  3.97 3316 35.83 343 129 Peak VERTICAL

2 & 488:.83 37.5¢ 54.00 -16.41 35.49 3.97 33.16 35.83 312 12% Drerage WERTICAL
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channel 78(2Mpbs)

Dec.20, 2010

25°C

Mary Liu

55 % RH
Horizontal
ﬁuLaEI(dEuUMI]
120
100
20
FCC CLASS-B
BB
0 7 FCC CLASS B W
BB
40
20
1000 4000. 6000. E000. 10000. 12000. 14000. 16000. 13000. 20000, 220000 24000. 26500
Frequency (MHz)
Limit Ower FRead Cabletntenna Preamp T/Pos A/POs
Freq Level Line Limmit Level Loss Factor Factor Remark Pol /Phasze
Hilz dBuv/m dBuy'/m db  dBuv dd  dB/m db deg cm
1a 492.91 36.47 54.89 -17.53 3I4.16 3I.99 33.33 35.01 128 188 hrerage HORLZOWTAL
2 p 4968.89 52.496 74.88 -21.54 50.15 3.99 33.33 35.M 128 188 Peak HORIZOH TAL
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Vertical
130! (4BLVIM)
120
100
Al FCC CLASS R
6B
50 .
I | | FoccclassE AV
| [ ]
™ 1 I |
20

1000 4000, 600D,  EOOD. 10000. 12000. 14000, 16000, 13000, 20000, 22000, 24000, 26500
Frequency (MHz)

Limit Over Read C(ablefntenna Preamp T/Po=  AfPos
Freq Level Line Lindt Level Loss Factor Factor Remark Fol/Phase

iz dBuv/m dBuY m dé  dBuv dg@  dE/m dg deg cm

1a 4950.93 38.67 54.90 -15.13 36.56 3.99 33.33 35.91 6 113 Average  VERTICAL
2 p 4968 18 SH.O8 74 .80 -15.92 55 77 3.090 3333 3591 & 113 Peak VERTICAL
MNote:

The amplitude of spurious emissions which are atenuated by more than 20dB below the permissible
value has no need to be reported.
Ernission level ([dBuV/m) = 20 log Emission level (uVim).

Comected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.



channel 0(3Mpbs)
25°C

55 % RH
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Dec.20, 2010

Mary Liu

Hoerizontal
“HLEUEI (dBuw/m)
120
100
80 FCC CLASS B
-GdB
60 4 FCC CLASS 0 AV
| iR
40
20

1000 4000. 6000. S000. 10000. 12000. 140000 16000. 13000. 20000, 22000, 24000. 26500

Frequency (MHz)

Limit Owver Read C(ablefntenna Preamp T1/Pos
Freq Level Line Linmdt Level Loss Factor Factor

A/Pos
Remark Pol /Phase

Hiz dBuy/m dBuv,'m dB  dBuv ds  dB/m dB deg

1p <4802.97 S1.87 74.09 -22.12 49.93 3.96 22.82 35.24 21e
2 a 4802.99 36,82 54,00 -17.98 314.08 3.96 22.82 35.3 e

CHl

189 Peak HORLZOH TAL
188 Averoge HORLZONTAL
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Verlical
130Leve! (dBuvim)
120
100
80 FCC CLASS B
B
&0 1
FCC CLASS D AV
AR
10 ]
0

1000 4000. 6000. &000. 10000. 12000. 14000. 1G000. 13000. 20000, 22000,

Frequency (MHz)

Limit Owver Read Cablefntenna Preamp T/Pos A/Poc

24000. 26500

Freq Level Linc Lindt Level Loss Factor Factor Remark Pol /Phase
Mz dBuv/m dBuv m di dBuy dB dB/m dB deg CE
1p 480.82 58.87 74.00 -15.13 56.93 .96 23.82 35.04 279 112 Peak WERTICAL
2 a 488.99 3I9.26 54.00 -14.74 37.37 3.96 323.82 35.M 279 111 Average WERTICAL
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channel 39(3Mpbs)

Dec.20, 2010

25°C

Mary Liu

55 % RH

Horizontal
13pLevel (dBuiiim)
120
100
80 FCE CLASS.B
6B
B0 ‘ FCC CLASS B AV
' -GB
10 1
20
1000 4000. GOOD. EO0D0. 10000, 12000. 14000, 16000 180000 20000, 22000, 24000. 26500
Frequency (MHz)
Limit Ower Read Cablefmtenna Preamp T/Pos  AfPos
Freq Level Line Limdt Level Loss Factor Factor Remark Pol/Phase
HHz dBud//m dBul/ m dé  dBul dé  dB/m de deg cm
1p 4851.94 350.16 74.00 -23.84 48.06 3.97 33.16 35.83 36 109 Peak HORIZOH TAL
2 a A% . B5 35 .56 54 08 -18.44 33 46 3.97 3316 35 .03 304 188 Average HORL IO TAL
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Vertical
spLevel (dBuVm)
120
100
80 FCC CLASS.E
6B
i1l 2
FCC CLASS B AV
6dB
10 |
20

1000 4000, G000, 5000, 10000, 12000, 14000, 16000, 13000, 20000, 22000, 24000, 26500
Frequency (MHz)

Limit Dwer Read Cabletntenna Preamp T/Pos AfPos

Freq Level Line Lindt Level Loss Factor Factor Remark Pol/Phase
HHz dBuv/m dBul m dB dBu\ B dB/m dB deg cE
1 a 4852.85 29.82 54.00 -14.18 37.72 397 323.16 35.03 83 188 Average WERTICAL

2 p 4832.88 59.24 T4.00 -14.76 57.14 3.9F7 33.16 35.83 B3 109 Peak VERTICAL
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channel 78(3Mpbs)

Dec.20, 2010

25°C

Mary Liu

55 % RH

Horizontal
'ISI.'ILE‘H (dBuVim)
120
100
80 FCLC CLASS.B
GdB
50 ) FCCCLASS B AV
t -GilB
A0 y
20
1000 4000, 600D,  B000. 10000, 12000. 14000, 16000, 18000, 20000, 22000, 24000, 26500
Frequency (MHz)
Limit Ower Read Cablefntenna Preamp T/Pos A/Pos
Freq Level Line Lindt Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBul ‘e dB dBu s dB/m dB deg [l
1p 49:8.04 58.59 74.00 -23.41 4E.28 3.99 33.33 35.0M 92 155 Peak HORLZONTAL
2 a4 4960.11 35.43 54,00 -18.57 33.11 3.99 33.33 35.01 92 155 Average HORLIOHTAL
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Vertical
13pLeve! (dBuim)
120
100
80
FCC CLASSB
GilE
.
6o FCC CILASS-H AV
&dn
40 1
20

1000 4000. GOOD. B000. 10000. 12000. 14000, 1G000. 13000. 20000, 22000, 24000, 26500
Frequency (MHz)

Limit Ower Read Cablefntenna Preamp T/Pos A/Pos

Freq Level Line Lindt Level Loss Factor Factor Remark Pol/Phase
Mz diuvm deuv m dé  dBuv d&  dB/m i [ deg m
1a 49:8.82 38.9%) L4.080 -15.86 36.63 3,99 33.33 35.@1 82 180 Mvrerage WVERTICAL
2 p 499,12 57.79 T4.09 -16.21 55.48 2 3.99 33.33 35.2A1 83 108 Peak WERTICAL

Note:

The amplitude of spurious emissions which are atenuated by more than 20dB below the permissible
value has no need to be reported.

Emission level [dBuV/m) = 20 log Emission level (uV/m).

Comected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Lavel.
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Humidity: 55 % RH Test Date: Dec.20, 2010
Temperature: 25°C Tested by: Mary Liu
Test Method Band Edge Emission
Band Edge Emission for Bottom Channel (1Mbps)
Channel 0
Limit Over Read CableAntenna Preamp T/Pos A/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB  dBuv dé  dB/m dB deg cm
1 2390.00 44.20 54.00 -9.80 13.27 2.76 28.17 ©.00 110 100 Average  VERTICAL
2 2390.00 55.24 74.00 -18.76 24.31 2.76 28.17 ©.00 110 100 Peak VERTICAL
3 p 2401.88 105.90 74.00 2.76 28.21 ©.00 11@ 100 Peak VERTICAL
4 a 2402.24 65.84 54.00 2.76 28.21 ©.00 110 100 Average  VERTICAL
Band Edge Emission for Top Channel (1Mbps)
Channel 78
Limit Over Read Cablefntenna Preamp T/Pos A/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuV/m dé  dBuv dé  dB/m dB deg cm
1p 2479.88 104.50 74.00 2.81 28.37 0.00 334 100 Peak VERTICAL
2 a 2480.18 65.22 54.00 2.81 28.37 ©.00 334 100 Average  VERTICAL
3! 2483.50 50.59 54.00 -3.41 19.41 2.81 28.37 ©.00 334 100 Average  VERTICAL
4  2483.50 67.17 74.00 -6.83 35.99 2.81 28.37 0.0 334 100 Peak VERTICAL



Band Edge Emission for Bottom Channel (2Mbps)
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Channel 0
Limit Over Read CablefAntenna Preamp T/Pos A/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv/m dB  dBuV dé  dB/m dB deg cm
1 2389.76 53.87 74.00 -20.13 22.94 2.76 28.17 ©.80 187 106 Peak VERTICAL
2 2390.20¢ 43.61 54.00 -10.39 12.68 2.76 28.17 0.00 187 196 Average VERTICAL
3 a 2482.12 64.43 54.00 2.76 28.21 0. 00 187 186 Average VERTICAL
4 p 2402.24 101.76 74.00 2.76 28.21 0. 00 187 186 Peak VERTICAL
Band Edge Emission for Top Channel (2Mbps)
Channel 78
Limit Over Read Cablefntenna Preamp T/Pos A/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuv/m dB  dBuv dé  dB/m dB deg cm
1p 2479.89 100.77 74.08 2.81 28.37 2. e 274 181 Peak VERTICAL
2 a 2488.13 63.49 54.60 2.81 28.37 a. ea 274 181 Average VERTICAL
3 ! 2483.50 48.98 54.00 -5.82 17.80 2.81 28.37 2. 0a 274 191 Average VERTICAL
4 2483.50 63.88 74.00 -10.92 31.99 2.81 28.37 2. 0a 273 101 Peak VERTICAL



Band Edge Emission for Bottom Channel (3Mbps)
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Channel 0
Limit Over Read Cablefntenna Preamp T/Pos A/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuV/m dé  dBuv dé  dB/m de deg cm
1 2388.03 55.89 74.00 -18.11 24.95 2.76 28B.17 0. 00 33e 100 Peak VERTICAL
2 2390.00 46.19 54.00 -7.81 15.26 2.76 128.17 0.00 330 100 Average VERTICAL
3 p 2402.14 1087.28 74.00 2.76 28.21 ©.00 330 10@ Peak VERTICAL
4 a 2482.29 68.38 54.00 2.76 28.21 ©.80 33e 190@ Average VERTICAL
Band Edge Emission for Top Channel (3Mbps)
Channel 78
Limit Over Read CablefAntenna Preamp T/Pos A/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol /Phase
MHz dBuv/m dBu\/m dB  dBuv dé  dB/m de deg cm
1p 2480.05 97.50 74.00 2.81 28.37 0.00 291 100 Peak WERTICAL
2 a 2480.10 ©&4.62 54.00 2.81 28.37 0.00 201 100 Average WERTICAL
3! 2483.50 49.18 54.00 -4.82 18.00 2.81 28.37 2. e 291 180 Average VERTICAL
4 2483.580 59.94 74.00 -14.86 28.76 2.81 28.37 2. 0a 291 188 Peak VERTICAL



10.NUMBER OF HOPPING FREQUENCY

10.1 MEASUREMENT PROCEDURE
Place the EUT on the table and set it in transmitting mode.
Remove the antenna from the EUT and then connect a low RF cable from the antenna port to the

1.
2.
3.
4.

spectrum analyzer.

Set the spectrum analyzer Start = 2.4GHz Stop = 2.4835GHz, span=20MHz

Report No.: AGC115810125703-4F1

Set the Spectrum Analyzer as RBW = VBW = 100KHz

10.2 TEST SETUP (BLOCK DIAGRAM OF CONFIGURATION)

Same as described in section 6.2
1. Conducted Method.

10.3 MEASUREMENT EQUIPMENT USED

The Same as described in section 6.3

10.4 LIMITS AND MEASUREMENT RESULT:

Page 68 of 95

TOTAL NO. OF
HOPPING CHANNEL

LIMIT (NO. OF CH)

MEASUREMENT (NO.
OF CH)

RESULT

>=15

79

PASS
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Humidity: 55 % RH Test Date: Dec.20, 2010
Temperature: 25°C Tested by: Jekey Zhang
BT (1Mbps)

NUMBER OF HOPPING CHANNEL PLOT ON CHANNEL 0~78

. « REW 100 EkEHz
« WVEBW 100 kEHz

Raf 10 dBm Attt 20 4B « AWT 500 msa

SEC et z0j4 4B

I

it

1
o—d =
=
—_—t

—,
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BT EDR (2Mbps)
NUMBER OF HOPPING CHANNEL PLOT ON CHANNEL 0~78

. «sREW 100 EHz
«WVBW 100 kHz

Raf 10 dBm Rt z0h 4B # 9WT 500 ma

. =
—_—,
———ry
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BT EDR (3Mbps)
NUMBER OF HOPPING CHANNEL PLOT ON CHANNEL 0~78

. «sREW 100 EHz
«WVBW 100 kHz

Raf 10 dBm Rt z0h 4B # 9WT 500 ma

. =
—_—,
———ry




11.

TIME OF OCCUPANCY (DWELL TIME)

11.1 MEASUREMENT PROCEDURE

1.
2.

3.

4.

Place the EUT on the table and set it in transmitting mode

Remove the antenna from the EUT and then connect a low RF cable from the

spectrum analyzer

Set center frequency of spectrum analyzer = Operating frequency
Set the spectrum analyzer as RBW, VBW=1MHz, Span = 0 Hz,

11.2 TEST SETUP (BLOCK DIAGRAM OF CONFIGURATION)
Same as described in section 6.2
Conducted Method

11.3 MEASUREMENT EQUIPMENT USED
The same as described in section 6.3

11.4 LIMITS AND MEASUREMENT RESULT

Report No.: AGC115810125703-4F1
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antenna port to the

BOTTOM CHANNEL(1Mbps)
Frequency | Spectrum Reading Test Result Limit )
Mode Pass / Fail
(MHz) (us) (mS) (mS)
DH1 2402 410 131.2 400 Pass
DH3 2402 1670 267.2 400 Pass
DH5 2402 2920 3115 400 Pass
MIDDLE CHANNEL(1Mbps)
Frequency | Spectrum Reading Test Result Limit )
Mode Pass / Fail
(MHz) (us) (mS) (mS)
DH1 2441 410 131.2 400 Pass
DH3 2441 1660 265.6 400 Pass
DH5 2441 2920 3115 400 Pass
TOP CHANNEL(1Mbps)
Frequency | Spectrum Reading Test Result Limit )
Mode Pass / Fail
(MHz) (us) (mS) (mS)
DH1 2480 410 131.2 400 Pass
DH3 2480 1670 267.2 400 Pass
DH5 2480 2920 3115 400 Pass
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BOTTOM CHANNEL(2Mbps)

Frequency | Spectrum Reading Test Result Limit )
Mode Pass / Fail
(MHz) (us) (mS) (mS)
DH1 2402 410 131.2 400 Pass
DH3 2402 1670 267.2 400 Pass
DH5 2402 2920 3115 400 Pass
MIDDLE CHANNEL(2Mbps)
Frequency Spectrum Reading Test Result Limit )
Mode Pass / Fail
(MHz) (us) (mS) (mS)
DH1 2441 410 131.2 400 Pass
DH3 2441 1660 265.5 400 Pass
DH5 2441 2920 311.5 400 Pass
TOP CHANNEL(2Mbps)
Frequency Spectrum Reading Test Result Limit )
Mode Pass / Fail
(MHz) (us) (mS) (mS)
DH1 2480 410 131.2 400 Pass
DH3 2480 1670 267.2 400 Pass
DH5 2480 2920 311.5 400 Pass
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BOTTOM CHANNEL(3Mbps)

Frequency | Spectrum Reading Test Result Limit )
Mode Pass / Fail
(MHz) (us) (mS) (mS)
DH1 2402 370 118.40 400 Pass
DH3 2402 1600 256.00 400 Pass
DH5 2402 2875 306.66 400 Pass
MIDDLE CHANNEL(3Mbps)
Frequency Spectrum Reading Test Result Limit )
Mode Pass / Fail
(MHz) (us) (mS) (mS)
DH1 2441 368.3 117.85 400 Pass
DH3 2441 1608 257.28 400 Pass
DH5 2441 2858 304.85 400 Pass
TOP CHANNEL(3Mbps)
Frequency Spectrum Reading Test Result Limit )
Mode Pass / Fail
(MHz) (us) (mS) (mS)
DH1 2480 368.3 117.85 400 Pass
DH3 2480 1617 258.72 400 Pass
DH5 2480 2867 305.81 400 Pass

A Period Time = 79*0.4=31.6 S

DH1 Time Slot: Reading * (1600/2)*31.6/79
DH3 Time Slot: Reading * (1600/4)*31.6/79
DH5 Time Slot: Reading * (1600/6)*31.6/79
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Humidity: 55 % RH Test Date: Dec.20, 2010
Temperature: 25°C Tested by: Jekey Zhang
Configurations DH1, DH3, DH5

TEST PLOT DH1 MODE BOTTOM CHANNEL

@ EEW 1 MH= Delta 1 [Tl ]
*WEW 1 M=z 0.06 dB

Ref 20 dBEm *Rte 20 dB SWT 2.5 m= 410.000000 n=

20 Marker| 1 [TLl

10

SGL

s f’—”“'"d"i‘f‘_""_") l""““U""JlI'_"‘“"‘_']

| -10 |

=30

=410

=0

mﬁwwﬂ I uJI I «‘-MMWWP ok Sl ol

=710

—-aa

Cmnter Z_4201540 GH= 250 p=;



Report No.:

TEST PLOT DH3 MODE BOTTOM CHANNEL

® REW 1 MH=z Delta 1 [T1 1
VBEW 1 ME= 0.53 d

Ref 20 dEm AZce 20 d

AGC115810125703-4F1
Page 76 of 95

B SWT S m= 1.670000 m=
aQ arker| 1 [TL

o]

:

.

Center Z.420187 GH= 500 p=/S
TEST PLOT DH5 MODE BOTTOM CHANNEL

@ REW 1 MH= Delta 1 [T1 1]
WBW 1 MH= 0.2

Ref 20 dEm Attt 30 dbB SWTI 10 ms 2.9Z20000 m
2 arkez| 1 [Tl

- L, A R pha

Center Z.4018%3 GH= 1 ms/
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TEST PLOT DH1 MODE MIDDLE CHANNEL

@ REW 1 MH= Delta 1 [T1 ]
*YBW 1 MHs 0.25 dB
m 410 .000

Ref 20 dBEm *Rtt 20 dB SWT Z

2 2 =x| L 1
S6L

A
%
J

F——r—T

30E

[u Pl
Ll

bt kP A

k]
1]
1
I
1]
H
5]

440855 GH=z 250 =/

TEST PLOT DH3 MODE MIDDLE CHANNEL

@ REW 1 MHz D=lta 1 [Tl ]
*YWEW 1 MH= 0.44 dB
Ref 20 dEm *Rss 20 4B IWT & m= 1.660000 m=

20 arker| 1 [T1

'
SPSR TTA P % TN TN O e W)

Center Z.440860 GHsz 500 a=/
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TEST PLOT DH5 MODE MIDDLE CHANNEL

@ REW 1 MH=z Delta 1 [T1 ]
VEW 1 MHs 3.30 dBE

Ref 20 dEm Acco 20 dE EWT 10 ms=s 2_820000 ms
2 azrkez|[ 1 [TL

M

o Sl btk Mm\."b‘#J'MJ bbb, Al b

Cancer Z_ 44087 GH= 1 m=,
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TEST PLOT DH1 MODE TOP CHANNEL

@ REW 1 MH= D=lta 1 [Tl ]
VEW 1 M= 0.0 dS

Ref 20 dBEm At 20 dB SWI 2.5 ms 410.000000 us
21 arkez| 1 [Tl

[
|

[ ey, s

| =

f |
__g-:JﬂW%“lIw‘wm '['th |.IJ‘.|NﬂJ.i|'“,HL!J ,h]l.r*.m
AL e | I I I I

TEST PLOT DH3 MODE TOP CHANNEL

@ REW 1 MH= Delta 1 [TL ]
VEW 1 MH=z 3.7

Ref Z0 dBm Azt 30 dB SWT 5 m= 1.670000 ms

ugf 'um, Jm,n&wuwf

Center Z2.470845 GH= 500 a=/
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TEST PLOT DH5 MODE TOP CHANNEL

@ REW 1 M=z Delta 1 [TL ]
VEW 1 MH= 0.57 4B

Ref 2Z0 d4dEm Attt 20 dB EWT 10 ms 2.9Z0000 ms
20 Markex| 1 [TL

LI__

g o sy “\Mwhmwuu@hmwf

Canter 2 _4T70EET CGH=z 1 ms=/)



12. FREQUENCY SEPARATION
12.1 MEASUREMENT PROCEDURE

1.
2.
3.
4.

spectrum analyzer
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Place the EUT on the table and set it in transmitting mode
Remove the antenna from the EUT and then connect a low RF cable from

Set center frequency of spectrum analyzer = Middele of Operating frequency
Set the spectrum analyzer as RBW, VBW=100KHz, Span =5 MHz,

12.2 TEST SETUP (BLOCK DIAGRAM OF CONFIGURATION)
Same as described in section 6.2

12.3 MEASUREMENT EQUIPMENT USED

12.4 LIMITS AND MEASUREMENT RESULT

The same as described in section 6.3

the antenna port to the

SEFE:AHQIEI‘_II\ICI)EII\] LIMIT RESULT
CHANNEL(1Mbps)
KHz KHz
CHO00-CHO1 1004
Pass
CH39-CHA40 1000 >=25 KHz or 2/3 20 dB BW
CH77-CH78 1000
SEIEAHFIQA,\AEII'II\ICE:\] LIMIT RESULT
CHANNEL(2Mbps)
KHz KHz
CHO0-CHO1 1000
Pass
CH39-CHA40 1004 >=25 KHz or 2/3 20 dB BW
CH77-CH78 1000
SEFC’:AHFQAIEII'II\I()E'N_ LIMIT RESULT
CHANNEL(3Mbps)
KHz KHz
CHO0-CHO1 1000
Pass
CH39-CHA40 1000 >=25 KHz or 2/3 20 dB BW
CH77-CH78 1000
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Humidity: 55 % RH Test Date: Dec.20, 2010
Temperature: 25°C Tested by: Jekey Zhang
Configurations Channel 0-1, channel39-40, channel78-79

BT (1Mbps)

TEST PLOT FOR FREQUENCY SEPARATION —CHANNELO-1(1Mbps)

EEW 20 kH= Delta 2 [Tl ]
WEW 100 kHz -0.01 4B
Ref 20 dBm RBet 20 4B SWT E00 mse 1.004000000 MH=
2o OQffp=t 192 4B Marke=z] 1 [Tl
0135 ABm
1o 2l Anleaghon GH=
1 2
r [H a !
I 7 N T A }
[ A (WA
| 'L\ H L
L -1a |- _.II - Jl"u _Ill \-1
:r\_/’ " -.IM s '\_,.‘\'\’\
__2_3,_.? ey l— " ™
L-2a
| _aa
-t
| _ga
L-7a
-EQ
Center 2.40ZE GH=z 21 kH=/ Span £ MH=z
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TEST PLOT FOR FREQUENCY SEPARATION —CHANNEL39-40(1Mbps)

EEW 20 kH=z Delta 2 [TL ]

WEW 100 kH=z -0.00 4B
Ref 20 dBm Act 20 dE SWT E00 me L.000000000 MH=
2o Offp=t 1512 4de Mark=1r 1 [Tl
0112 dBm
Lig 2 437000000 SH=
1 2
3 .'r".._,f_ -’r] i T I'F"u—'_ j=|‘ rl}.\_/lil
/ P LY \ 1 \ﬂ"r ) L
f '\ ! ',
L =13 VB - d.!\ vl Y
- U NE
\ o 4
Fi
L iy
__2.;4) \.Hll Ir'_"'-'\.r"l \j-r\ -
)
=30
L —aa
r=Ed
L —ea
F=7a
-EQ

Center 2.4415 SH=z 200 kH=z/ Span 2 MH=z
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TEST PLOT FOR FREQUENCY SEPARATION -CHANNEL77-78(1Mbps)

EEW 20 kH= Daltas 2 [Tl 1]
WEW 100 kHz 0.00 4B
R=f 20 dBm AEtE zZ0 de SWT 500 me 1.000000000 MH=
2o Qffp=t 15|22 4dE Marke=r 1 [T1
0L07 dBm
e 2l ATonanhon GH-
r :| -
B K T T a
.'I [ ,—.N./ i \. |' \ M—J Ik..a"‘. rlr\« |
[ '-I .
.,
r-1a =g =T
[/ " | 1
| N My
T ey T
2y - -
-2
| _aa
l-EQ
L -ga
L -Ta
-EQ
Cmnter 2.4739E GHz 200 kH=/ Span Z MH=z
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BT EDR (2Mbps)

TEST PLOT FOR FREQUENCY SEPARATION —CHANNELO-1(2Mbps)

REW kH
vEW H
Fa i B B GWT 15 m
f 1B
E 3
1 wx]
o | §
. ;-3\ & e
e P . e i el o VY bl ~af
f,.(,‘fu "-_.f_"F T 1“.,-41;-# ‘.uj A & W=f ":-..r"\
o %
f :
f"; “H
i I
p L
] |
[ |
i 1I-Fp‘f “\t‘:
o' W




Report No.: AGC11581012SZ03-4F1
Page 86 of 95

TEST PLOT FOR FREQUENCY SEPARATION —CHANNEL39-40(2Mbps)

REW 30 kHz
VEW 100 kHz
Faf Z0 dBm ALt z0 4B AWT 15 mas
r L 1B
aaces
)4
rq"r,.;'ﬂ oA . X‘rf""': bR
10 0ol 2l P . _‘_.‘-‘-':-‘ =1 L b ok Cal
f“ oY L (R e 1
; \
L 5_'i
o

i %
§
L
L i
A b
} ]

:

ot -
W =
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TEST PLOT FOR FREQUENCY SEPARATION -CHANNEL77-78(2Mbps)

£

REW 30 kHz
VEW 100 kHz
T dEs A 20 dB SWT 15 m:
ff4s 1B
f}‘ 4] 4\ w0
& ‘\ﬂ' £ 4 = f’l i £
1e ¥ A C2 '-fﬂ: = ARV 1 ',&NSI i
;’v.‘ ; TR W
I ]
£ L

o !

3 Y
L

4 |
13

i fl

| i

# A h
v-f t".‘f‘-
- 4795 GH; 3 H

3 MH:



Report No.: AGC11581012SZ03-4F1
Page 88 of 95

BT EDR (3Mbps)

TEST PLOT FOR FREQUENCY SEPARATION —CHANNELO-1(3Mbps)

@ REW 100 kHz Delwsa 1 [Tl ]
WEW 100 kHs 0.02 4B

Bef 20 dBm Azs 30 dB SWT 100 m= 1.000000000 MH=

L-E0

T

-E0

Center Z.4025 GH= 300 kH= Span 3 MHz
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TEST PLOT FOR FREQUENCY SEPARATION —CHANNEL39-40(3Mbps)

® REW 100 kH= =lta 1 [T1
WVEW 100 kH= =0.00 d iB
Bef 20 dEm Azt 30 4B IWT 100 m= 1.000000000 MH=
o Qffp=t L1_.P dBE Markez| 1 T

L—E0

L1

B0

Center Z.4415 GH=z 300 kH= Span 3 HMEz



Report No.: AGC11581012SZ03-4F1
Page 90 of 95

TEST PLOT FOR FREQUENCY SEPARATION -CHANNEL77-78(3Mbps)

@ BEW 100 kHz Delsa 1 [TL ]
VEBW 100 KkHs 0.00 dB

Bef 20 dBEm Ass 30 dE 3WT 100 m= 1.200000000 MHs

L=E0

L-70

-

00 kH= Span 3 MH=

['F]

Center 2.4785 GH=



Report No.: AGC11581012S703-4F1
Page 91 of 95

APPENDIX |

PHOTOGRAPHS OF THE EUT
TOP VIEW OF SAMPLE

BACK VIEW OF SAMPLE
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LEFT VIEW OF SAMPLE

RIGHT VIEW OF SAMPLE

AT
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FRONT VIEW OF SAMPLE




Report No.: AGC11581012S703-4F1
Page 94 of 95

INTERNAL PHOTO OF SAMPLE — 1
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PPENDIX Il

PHOTOGRAPHS OF THE TEST SETUP
CONDUCTE EMISSION TEST

- END OF REPORT ---



